-

Tenaris

e ———————————————————————]
Customer / Cliente: PLESA ANAHUAC Y ClA

Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Deffine Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229989 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimere:

14014164

Pade / Pagina:

1/6

Date / Dia: March 05, 2014

AS, S.A. DEC.V.

Customer’s Order ltem / Orden Clientg - lkem:

Customar’s Reference / Ref. dal Glianie: Manufacturer's Works Order N*® / Confirmacidn de Vanta;

NIA NiA 214099/01
Manufacturing Pracess / Procesc de Manufactura; Product Type / Tipo de Praducto: Surface / Superficie:
ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
JStandard or Specification / Normas o Especilicaciones: Steel Grade / Grade de acero; Ends / Extremaes:
AP 5L ED45/JULY 2013 B/X42-1.245/1290 PSL1 NORMAL BEVEL

BISELADO NORMAL

2.375 X 0.

218 INCH

60.3 X 5.5 MM

Dimansions { Dimensiones:

Schedule / Cédula:
SCH 080 /W.C XS

Length f Longitud:
19.69/21.33FT
6.00 / 6.50 MTS

1871.630 MTS

Quantity / Cantidad; 288 Pcs/Pz
6140.518 FT

31539.357 LB
14306.000 KG

MNominal Weight / Peso Nominal;
5.03 LB/FT
7.48 KG/M

v ———

Specimen candition Specimen dimensions Test Y.S. LTS, Y.3./UT.5 Elohgation / Alargamiento
Heat N° | Sample N° | Gendicion de Ia probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N*f Muestra N° | Ls B¢ [Type] Ori Size Area Temp, [Min: 290 Min: 415 Req. Max, Lo Min, Obt.
Tipo Tamafo Saoccion | ansaya [Max: — Max: - -
iy mm2 °c MPa MPa in % %
form— — —
7522 54072 B AM Ss L 19.27 X 05.54 109,12 RT 352 503 0,70 2 21.8 37.0

B: Body / Cuerpo

. {L:-Longitudinal / Longitudinal
Le: Initial length / Langitud infcial

AM: As manufactured / Segdn procesa de fabricacion

Ls: Location of sample / Ubicacién de la muestra

Max: Maximum / Méaxima

* Mirz Minimin 7 Minimo

Cht:-Obtalned / Obtenido

Ori: Qrientation / Orientacidn

Req. Max; Required maximum / Méxime requerido

Req: Required / Requeride

RT: Room temperature / Temperatura ambiente

Sc: Specimen condition / Condicion de la probeta
8s: Strip speciman / Muestra rectangular

U.T.5: Ullimate tensila strength / Resistencia
Y.S: Yield strength / Fluencla

Composition % / Composicion % -

X100 . T X000 . X 10000 X 100

CiM | 5 | Mo Cr P S| VN N [Cul] sn] al Ti | As B [ Ca| N [Cdl1Col 2]Cal 3

H Max { 28 [ 120] -- 15.] 401 30 | 30| 80 -1 400] 400 | - - - - - - - 15 [ 100] 6

Win - 29| 1§ - ¥ — - i B s - - - - - = - - - — -~

HeatN® § Sample N° P Max | 28 { T20 | — 16 40 |30 {30 | 8o | — {400 ac0| - - - - - - - 15 | 100 .. &

Colada N* | Muestra N® Min - 28140 -~ | = - - - - -} = - - - — - - -
7522 anooq H ] 18| 7e:{-29 03| "7 511 20 1 51 3220 1 15 | 50 ] 04145 0.2
7522 54072 P 18 .72} 27:bori 7 5 ] 0x 20 | 46 3 20} 0 1 4] 15| 54 | 0 |143] o

This caricate 1= 5susd by

Bts conformity to the erginal ore

i y a cnmpute_ri'iad systermand it Is valid with electronic signature. On the crigina] certiioate he rade-mark green colored
| Tenaris® is stampas. In case the' awner of the original cerlificate would release a copy of it, he must atiest i

taking *

y-es validado con fima electrdnica.  El cerlificado onginal posae impreso el lago

: upnn-him.ser! tha {esponslbility fer a_a'ny un_la_wfﬂl or nfl( allowed use. Any alteralion and/ar

will b sl;'_lll'_ercled tc tha law.

ra’gﬂs_ah]e por

sislema

e ] Esie certificado se emile r la g
L Tenaris color verda. En caso de que el possadar del cenlfi

uso ilegal o indebido. Cualquisr aileracion yio falsificaclén estara sujeta a la ley.

cado: entiegus una copta, deberd garantizar la conformidad con el eriginal haciéndose

FOR0O3171
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Tenaris

Tubos de Acero de México, 5.A.

Carret. México Veracruz Xm 433.7 58

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 389 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

14014164

Numbes / Mimerc:

Page / Pagina;

2/6

Nate { Dia; March 05, 2014

Custemer / Cllante: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ltem ! Crden Cliente - ltem: Cusiomer s Refarence 7 Ref. del Cliente; . [Manuiaciurer s Works Order N* 7 ConRTiTmAGIon te venta:
NIA [NIA 214099/01
Manufacturing Process / Proceso de Manufactura: Product Type ! Tipo de Producto: Surface / Supercie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciches: Steel Grade / Grado de acera: Ends { Extremaos:
APL 5L ED4S/JULY 2013 B/X42-1245/L290 PSL1 NORMAL BEVEL
) BISELADC NORMAL
Dimensions / Dimensiones: Schedule f Cédula: Length f Longitud; Quantity / Cantidad: 289 Pes/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH SCH 080 / W.C XS 19.697 2133 FT 6140.518 FT 31539.357 LB 5.03 LB/FT
l§0.3 X 5.5 NM 6.00/ 6.50 MTS 1871.630 MTS 14306.000 KG 7.48 KG/M

Lomposition % ! Composicidn %
%100 X 1000 X 10000

[#4 Mn 8i Mo | Cr P 5 v Nb Ni Cu | 8n Al Ti As B Ca N

H Max | 28 | 120 — | 15 | 40 { 30 | 30 | 80 | - Jao0[a00| - | - | = = | =] - | -

Mn - J2o[ 1] = -8 <] =] -1-]<1]-<1-1-=-!-1-1T=]=-~1T+-

Heat N° Sample N°* [P Max 28 | 120 - 15 40 30 30 a0 —~ | 460 § 400 o e - - - - -
Caolada N* | Muestra N° Min - | 29710 o = iy = = - - - - - = - = -
7523 54ﬁ P 18 'E 27 |1 0.7 7 4 0.4 0 [ 20 45 3 19 [ 1 ] 13 86 0 |14.2 0

* *[cal 1: SUMA MoV

Valores requeridos | -Mini~ | ‘Max 220 | van- | Mins- ] Max—- ] var— s
Heat N° Sample N? Specimen conditicn Quad. - Scale - MW
Cotada N® Muestra N° Ls ’ Sc | Escala 1 2 3} Avg.
— — —e— m—
7522 54072 -B . AM 1. HRBW 76.1 76.7 76.3 | 76.4
7522 54073 B - L AM 1 HRBW 764 | 755 764 ) 76.1
’ AM As manufactured / Segin procesa de fabncaclén ‘Ls: Location of saniple /.Ubicacltn de ta muestra MW Middle wall / Centro Var: Variation / Variacion
o AVQ AVBrﬂgs [ Promedio i Max Maxiraum / Méximo - © . Quad: Quadrant / Cuadrante
- [This cerfificale is issued by a campulanzed syslam and It is valid with electranie signatura;- On the ungmal ‘certificate the trade-mark green-colored - Teste cedificado se amite medi sislema iZaday es valld.zlciu con fira elecloni Ef cerlficado onginat pasee impreso ¢l lago

- |Gali 2: SUMA Mo+Cr+Ni+ Cu+V

" ol 3 SUMA Nb+V
- H:Heat / Colada

- Max: Maximum / Méxima
Min: Minimum / Minimo

P: Product / Preducte

Required values

Individuals / individuales

Average / Promedio

Hardness type/Tipo de dureza:HRG

ion andfar

"Tenarls i5 stampad. In case the awner oftha oﬁglnal cerificate would release a copy of i, "he must attest ity cnnfnrmny {a the criginal ona laklng

:* | Tenaris color verde. En caso da que el poseedor delcenlﬂcado enlregue una copia, deberd garantizar la conformidad con el original haciéndese

will bé- suhjeclad To the law.

“lupan himsslf the rsspunslb\mg for any unlawful of not allawed use. Any

1 por cualquier uso ilegal o indabido. Gualguler alleracisn E:‘u faisificacién estara sujsta a Ia ley.

FORO3171
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
Bslfine Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91637 MEXICO
(52) 229 989 1100 tal
(52} 229 989 1600 fax

Number / Ndmero:

CERTIFICADO DE PRUEBAS EN FABRICA
14014164

CERTIFICADO DE PRUEBAS EN FABRICA

Page / Pagina:

3/6

Date / Dia: March 05, 2014

Manufacturer's Warks Order N° / Canfirmacién da Vanta:

{Customer’s Order Hlem / Orden Cliente - tem:

Customer s Reference { Raf, te Cliente:

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.
N/A N/A 214099/01
Manufacturing Process / Proceso de Manufactura; Product Type / Tipe de Producto; Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
hLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
. Steel Grade / Grada de acera: Ends [ Extramos:

[Standard or Specification f Normas o Espacificacianes:
B/X42-L245/1.290 PSL1

NCORMAL BEVEL
{BISELADD NCRMAL

[AP] 5L ED45IJULY 2013

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Cuantity / Cantidad: 289 Pes/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH SCHO80/W.C XS 19.69/21.33 FT 6140.518 FT 31539.357 LB 5.03 LB/FT

|60.3 X 5.5 MM 6.00 / 6.50 MITS 1871630 MTS 14306.000 KG 7.48 KGIM

Min: Minimum / Minimo

|E: Body { Cuerpo

Standard / Norma:
HeatN® | Sampte N®
Colada N° | Muestra N°

Result
Resultado

Good / Bueno

p—
7522 54073

- Pressure / Presion " Time / Tiempo Results / Resultado
_Unifl Unidad, Value / Valor Seconds / Segundas
mpa 20.5 5 - .Batisfactory / Satisfactorio- -

El cerlificado original posee impraso e! loge

{his cerfhicate is issued by & cnmpuienzed systam and it is valid with electronic signature, On the nngmal certificate the trade-rnark green colored
“Tenaris” is stamped. In case the cwierof the. original certificate would release = copy of i, he.mistattest its cenformity to the original one lnklng

- §Esle cedilicade sa emite medianle sislama compularzado y es validadn. con firma eleclionca
Tenaris color verde. En caso da que el poseeder de! certificado entregue Una copis, deberd garantizar la canformidad con el ariglnal haciéndose
responsabla por cualquier uso ilegal o indebido. Cualquler allsracisn yio falsificactén estara sujeta & la ley.

FORO3171

upon himself the 'BSDOHSiﬂ”“V Jor any UHIBMUI or not allowed usa._Any alteration andjor fals falslﬁcahon wﬂl he subjented to 1he law.
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
{(52) 229 989 1100 tel
{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

14014164

Date / Dia: March 05, 2014

Page / Pagina:

4/6

Customer/ Cliente: PLESA ANAHUAG Y CIAS, S.A.DEC.V.

Gustomer’s Order jtem f Orden Cliente - ltem:

Customer’s Reference / Ref. dei Cliente: Manufacturer’s Works Order N° / Cenfirmacién de Venta:

NIA NiA 214099/01
Manufacturing Process / Proceso de Manufactura: Product Type { Tipe de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADOQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones:

API 5L ED45{JULY 2013

Stag) Grade / Grado de acero:
B/X42-L.245/1.2906 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensfons / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 289 Pesl/Pz {dominal Weight / Peso Nominal:
2.375 X 0.218 INCH SCH 080 /W.C XS 19,69/ 21.33 FT 6140.518 FT 31539.357 LB 3.03 LBIFT
60.3 X 5.5 MM 6.00 f 6.50 MTS 1871.630 MTS 14306.000 KG 7.48 KGIM

Heat treatment / Tratamiento térmico: Plpe / Tubo
Quench media of heat treatment process / Medic de enfriamento de! tratamiente térmico: nfa
Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

5 As Relled

Supplemnentary Information
Informacién Suplementaria

Manufactured by TenarisTamsa
Steel making process:
Electric Arc Fumace-Ladle Fumace-Col'll\nuous Casting Machine.
Fully.Killed Steel
Materiai free fram Mercury contarmination
Not rapaired by welding
Non destryctive test. Satisfactery
finspeclion method
-EMI - FLVI - MPI -
MATERIAL ACCORDING TO API 5L, JULY 2013 B/X42- L245IL290 APPLY ANNEX C AND E
ASTM A106,11TASME SA108,2010/ASTM ASS,12GR. & . L
: MATERIAL ACCORBING TO NACE MR0175 1S 151 56 2, 2008 AND NACE MR0102, 2010 ONLY FOR HARDNESS
22 HRC MAX,

I?ahri::at:rr: por TerarisTamsa
‘|Fabricacidn del acero:

. [Home de Arco. Eléclice-Homno de Afinacidn-Maquina de Colada Continua,

Acero calmade eon aluminlo

. [Material libre de contaminacién de Mercurio

No réparado por soldadura

Contral no destructivo, Satisfactaric
Mélodo de inspeccion

.- EMI - FLVI - MPi -

" IMATERIAL DE ACUERDO A API 5L, JULIO 2013 B/X42-1245/L260 APLICA ANEXO G ¥ E
ClasTi A106,11/ASME SA106,2010/ASTM A53,12 GR.B'.

MATERIAL DE ACUERDO A NACE MRO175/180 15153-2 2008'Y NACE MRO163, 2010 SOLO DUREZA MAX. 22
HRC

This certiicale s 15sued by @ COMPUIENZEd systam and 1 |5 vald vilh alecrons snare, On the originat Cartilicale he frade-mark green colored
. FTenaris™is stamped. In casa tha owner of the ongma( certificate would refease a copy of it, hs Thust attést ils conformity la the original ong laiung

Esia cerliicado 56 ermile medants sistema computarizado y es validado bpn Trma sleclianica, bl cerllicado original pasee impreso e! logo
* |Tenarls color verds. En caso de que e posesdor del cerfificada entregue una copia, deberd garantizar la canformidad con el original haciéndose

upon himself tha respansiblity. fer any unkawful or ot allowed use, Any alieration and/or fa!smr.auun w:IL be subjecled io the iaw.

" |responsable por cualguier uso ilegal o indebido. Cuag uiér-éllemciﬁn‘y.ru i I&n Bstard sujeta a la ley.

FOR03171
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433,7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 98% 1100 tel
(52) 229 983 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

14014164

Page / Pagina:

5/6

Date / Dia: March 05, 2014

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order item 7 Orden Gliente - ftem:
NIA

— o
Customer’s Reference / Ref. del Cliente:
N/A

Manufacturer’s Werks Order N* / Confirmacian de Venta:
214099/01

Manufacturing Pracess { Pracese de Manufactura:

Sroduct Type f Tipo de Producto:

Surface f Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciches: Steel Grade / Grado de aceror Enhds / Extremos:

AP 5L ED45/JULY 2013 : Bri4A2-12451.290 PS11 NQORMAL BEVEL
BISELADO NORMAL

Dimensions f Dimensiones; Schedule f Cadula: Lengih / Longitud: Quantity / Cantidad: 28% Pcs/Pz Nominal Weight / Peso Neminal:

2.375 X 0.218 INCH SCH 080 / W.C XS 19.69721.33 FT 6140.518 FF 31539.357 LB 5.03 LBIFT

|B_D.3 X55 MM 6.00 ! 6,50 MTS 1871.630 MTS 14306.000 KG 7.48 KG/IM

Supplementary Information
Informacién Suplementaria

f—————
Tamsa Ref: 518858

_ﬁ:;msa ReF. 5160659

Beat N* Quantity Length Waight
Colada N° Cantidad Lengitud Peso
{Pieces) {ft) (m) {Tons}
- o m——
7622 289 6,140.52 - 167163 < 14.306

Averaga length per pips

Nominal weight per pipe

" Longitud. promedio por tubo

Pesp nominal por tubo

@) I T

(ka/m)

s
21.247 6.476 5136 - |’

7.644

. This carﬁwte‘is issued by a mmpularizéd system and 1ig valid with elactronic signature. .On the original carificate ihe trade-mark green colored
“['Tenaris" is stamped. In cage the owner of the-ariginal cedlficate would releass = copy ef1t, he must atlest.its conformily to the ariginal one-taking " -
- |upen himsstf the responsibility forany unlavfil or not aliowad use. Any slteration andfer falsification will bs subfectad to the law. S

Este certificado se emite medianic amlema compulanizadoy es vaﬁqo_ con firma elecironica.  El cerificado original pesee impraso el logo
Tenarls colar verde. En caso da qua ! poseedor del psr_ﬁ'ﬂcédu _enlregue una copia, deherd garantizar la confarmidad con el original hackndose
respongabla por cualquier uso llegal o indebldo.. Cualguier all o0 o f

i6n eslard sujela a la ley.

FORO3T71



Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz

C.P. 91697 MEXICO
(52} 229 989 1100 tel
(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

14014164

Page / Pagina:

6/6

Date / Dia: March 05, 2014

Cuslonser / Cliente: PLESA ANAHUAG Y CIAS, 5.4 DE GV,

Customer’s Order item f Orden Cliente - ftem: Customer s Reference ! Ref. del Gllante:

Manufacturer’s Works Ordar N* / Confirmacion de Venta:

160.2 X 5.5 MM

NIA NIA 214099/01
Manufacturing Process / Proceso de Manufactura; Product Tyge / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUGCGION SIN COSTURA, BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremas:
API 5L ED45IJULY 2013 BIX42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensiens / Dimensiones: Schedule f Cédula: Lenglhi Longitud: Quantity / Caniidad: 289 Pcs/Pz Mominal Weight / Peso Nominal:
2375 X 0.218 INCH SCH 080 /W.C XS 19.69/ 2133 FT 6140518 FT 31539.357 LB 5.03 LB/FT

6.00 / 6.50 MTS 1871.630 MTS 14306000 KG 7.48 KG/M

This 15 1o cerlily thal the product described here has been manufactured, sampled, tesied, and inspecied in accordance with
purchaser order reguirements. This certificate is not a declaration of srigin nor may it be used as a declaration of origin.

acuerdo a los requisitos de su orden de compra. Este cerfificado

Por el presente Certiicamos que el material aqul descrito ba sido fabricado, muestreado, ensayado e Inspeccioraco de

no es, ni puede ser usado, como una declaracion de origen.

CUSTOMER . THIRD FARTY

INSPECTION COMPANY
COMPARIA DE INSPECCION

Company Name: N/A
Employee Name: N/A

TENARIS QUALITY DE

QUALITY CERTIFICATION DEPT,
CEPTO, RE CERTIFICACION DE CALIDAD
Teresa M. Castella Abraham

ARTMENT SIGNATURE

fAly

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTQ. DE CERTIFICACION DE CALIDAD

Rafael Gutiérrez de Velasco Magal'lanes

: |"Tenaris"Is stamped. In case ihe owneraf the ariginal cetificate would release 2 copy of it, he must sltest Its nonfé;r'nity to ihe orlginal ane taking
I d to the law. )

._[This Gerificals Is lssued by a computenzed sysier and'lt is valid wilh electronic signature..On the ungin_alp‘en-ﬁuala the trace-mark green colorad

ion will be

. Este-ceriificado sa emite mediante sisiama compularizadn y es vaidado con firma eleciranica.
- Tenaris color verde. En caso de que el poseedor del certificadn enlregue una copia, debera garantizar la conformidad con i orlginal haciéndosa

€l certificade onginal pasee impresa e loga

respansable por

upon himeelf the responsibility for any Uniawful or.nol éllowed use. Any

andfor

ier uga ilegal o i i g

yia #

&n estard sujeta a laley.

FOR0O3171 -



